RS Warrior Forum banner

1 - 6 of 6 Posts

·
Premium Member
Joined
·
2,577 Posts
Discussion Starter #1
(( This post was or originally to see if my fender bolt was stock but now with some editing I have turned it into a post with info on the sizes of the bolts for the fender supports and seat brackets))

Is anyone able to measure the bolt heads on the fender end of the fender supports with a caliper? I just need the button head diameter as I know the bolt size. I don't remember if I replaced mine with different ones as the head looks smaller then I remember. Seems like mine don't fill the hole like the front frame area ones and Yamaha bolts usually have a bigger wider head then the store bought ones.

Fender
4- M8 x 1.25 x 25 mm.
Head width 13.75mm
5mm allen
17 ft•lb (Nm)
Part number 92014-08025-00

Frame (front frame)
2- M10 x 1.25 x 60mm
Head width 17.60mm
6mm allen
29 ft•lb (40Nm)
Part number 92014-10060-00

Frame (mid frame)
2- M10 x 1.25 x 75mm
Head width 17.60mm
6mm allen
29 ft•lb (40Nm)
Part number 90111-10005-00

Seat brackets to fender bolts
02'-03'
M8 x 1.25 x 16mm
10mm socket head
11 ft•lb (16Nm)
4 Total

04'-09'
M8 x 1.25 x 16mm
10mm socket head
11 ft•lb (16Nm)
6 Total

 

·
Premium Member
Joined
·
2,577 Posts
Discussion Starter #3
The heads on mine measure 13.75mm
Thank you. That's the same I have. I guess they are the stock bolts i have. They look small in the support holes. Owell ha ha.

Sent from Rudy Jeremias
 

·
Premium Member
Joined
·
2,577 Posts
Discussion Starter #5
Do you have washers behind them?
Sure do. I'm probably just stuck on how the front bolts fit into the holes better.


Sent from Rudy Jeremias
 
1 - 6 of 6 Posts
Top